CECIL COUNTY
MASTER WATER & SEWER PLAN

November 2018
Prepared by:

Cecil County Department of Land Use & Development Services
200 Chesapeake Boulevard, Suite 2300
Elkton, MD 21921

Alan J. McCarthy — County Executive
Alfred C. Wein, Jr. — Director of Administration
Eric S. Sennstrom — Director Land Use and Development Services






RESOLUTION
CERTIFICATION BY CECIL COUNTY GOVERNMENT

WHEREAS, Section 9-503 of the Environment Article of the Annotated Code of Maryland requires the
County to have a County Water and Sewer Plan; and

WHEREAS, Section 9-503 of the Environment Article of the Annotated Code of Maryland requires Cecil
County to review, revise, or amend its Plan every 3 years; and

WHEREAS, pursuant to the requirements of Section 9-503 of the Environment Article of the Annotated
[...]
to provide sewer service for future development in the Route 40 business corridor from
67



Route 272 to east of Cool Spring Road. This project will be completed in three phases.
Phase 1 involves construction of a gravity sewer from the high point west of Red Toad Road
to the Stoney Run Sewer Interceptor on Wells Camp Road. Phase 2 consists of a pump
station, force main, and gravity sewer to connect to the terminus of Phase 1. Phase 3
involves construction of gravity sewer from Cool Springs Road to the pump station
constructed in Phase 2.

6. Holloway Beach Sewer - This project will provide sewer service to Holloway Beach. It will
decommission on-lot septic systems in accordance with the Maryland Chesapeake Bay
Watershed Implementation Plan, improve water quality, eliminate potential public health
concerns, earn nutrient credits for NERAWWTP expansion, and help meet the nutrient
TMDL (total maximum daily load) for the Northeast River.

D. Sewer Service Areas

Maps in Appendix C show the locations of the various service area categories.

4.1.10 Harbor View, Red Point Beach

A. Harbor View - Owned and operated by Cecil County, the Harbor View WWTP has a design
flow of 0.065 mgd and is intended to serve all recorded lots within the Harbor View subdivision
(including undeveloped lots with no dwellings erected on them) and the Harbor North Marina.
The treatment plant is a packaged, extended aeration plant with chlorination, dechlorination,
and post aeration, with a 2,200 linear foot discharge pipe into the Elk River. The WWTP will be
upgraded to ENR with construction expected to start in the summer of 2018.

B. Red Point Beach - The Department of Public Works proposes, as part of the Capital
Improvement Program, construction of a sewer collection system and ENR WWTP in the Red
Point Beach area of the County. This project will construct pump stations, force mains, and
pressure and gravity sewers along with a packaged treatment facility (with an approximate
capacity of 50,000 gpd) for the Red Point community. This will decommission on-lot septic
systems in accordance with the Maryland Chesapeake Bay Watershed Implementation Plan,
improve water quality, eliminate potential public health concerns, earn nutrient credits for
NERAWWTP expansion, and help meet the nutrient TMDL (total maximum daily load) for the
Northeast River.

4.1.11 Cherry Hill, Highlands, Meadowview

A. Cherry Hill - Owned and operated by Cecil County, the Cherry Hill WWTP lies within the Little
Elk Creek Drainage Basin and presently serves the Cherry Hill Sanitary Subdistrict. The WWTP
was upgraded in 2003 to increase its capacity from 0.080 mgd to 0.250 mgd.

68



MDE and the County have entered into an agreement to connect the CECO Utilities service area
to the Cherry Hill WWTP collection system via pump station and force main. This will eliminate
MDE’s concerns regarding the poor level of treatment at the current CECO Utilities WWTP and
take advantage of available capacity of the Cherry Hill WWTP.

Pursuant to the available capacity at the Cherry Hill WWTP being consumed and the proposed
expansion at the Meadowview WWTP, the Cherry Hill WWTP will be converted to a pump
station and the sewage effluent will be conveyed via force main for treatment at the
Meadowview WWTP. The force main will also serve parcels 90, 102, 244, and 559 on tax map
21, the Cecil Manor Elementary School, and other lots adjoining the proposed force main
alignment.

The proposed wastewater conveyance to the Meadowview WWTP will result in the removal of
the Cherry Hill and CECO nutrient loads from the Chesapeake Bay, thereby further enhancing
water quality.

B. Highlands — Wastewater from this service area is conveyed via gravity sewer to the
Meadowview WWTP for treatment.

C. Meadowview - Owned and operated by Cecil County, the Meadowview WWTP has a
permitted capacity of 1.0 mgd conditioned on the elimination of possible biological and
chemical hazards from aerosols from the oxidation ditch adjoining properties to the west and
south.

The facility is contemplated to be upgraded to approximately 4.8 mgd to serve as the
wastewater treatment facility for the Elkton West Franchise Area. The Meadowview WWTP
discharges into the Christina River which in turn ultimately flows into the Delaware Bay.
Maximizing treatment capabilities at this facility will eliminate nutrient discharge into the
Chesapeake Bay.

D. Collection System Expansion Projects

The Elkton West service area has been identified as a growth area in the County. The first phase
of the project proposes to provide preliminary engineering, design engineering, and
construction of initial facilities to provide a sewer backbone allowing for expansion of the sewer
service for this area. It will consist of the construction of a pump station in the vicinity of Belle
Hill Road, Appleton Road, and/or the Big Elk Creek to convey sewer via force main under I-95
and on to the Meadowview WWTP.

Subsequent phases will build a network of gravity sewer, pump stations, and force mains to
extend out from the backbone into the service area. It is expected that the parts of the service
area currently treated by private onsite package treatment plants will eventually connect to the
County sewer backbone.

69



E. Sewer Service Areas

Maps in Appendix C show the locations of the various service area categories.

70



APPENDIX A

GENERAL REFERENCES

71



9.

GENERAL REFERENCES

Comprehensive Water and Sewerage Plan (1 970) by Buchart-Horn.

Comprehensive Water and Sewerage Plan; 1971, 1972 and 1973 Amendments by Frederick
Ward Associates, Inc.

Comprehensive Water and Sewerage Plan; 1977 and 1981 Amendments by Frederick Ward
Associates, Inc.

Master Plan - Solid Waste Management dated December, 1973 by Rummel-Klepper and Kahl.
Comprehensive Plan for Cecil County, Maryland; 1990 by RGH and Redman/Johnston Associates.

Soil Survey of Cecil County, Maryland by United States Department of Agriculture; Soil
Conservation Service, December 1973.

Water Resources Report by James A. Humphreville, Consulting Geologist. Included as part of
Buchart-Horn Report.

Cecil County Chesapeake Bay Critical Area Program (1987) by Rogers, Golden & Halpern and
Redman/Johnston and Associates.

Department of State Planning; Maryland's Land: A Portrait of Changing Uses 1973-1985 (Nov. 1987).

10. Water Resources Administration Report, Volume Il, Number 2 (1988).

REFERENCES ON GROUNDWATER AND WELL DEVELOPMENT

A.

Nutter, I.J. and Otton, E.C., 1969. Ground-Water Occurrence in the Maryland Piedmont:
Maryland Geological Survey, Report of Investigations No. 20.

Otton, E.G. and Heidel, S.G., 1966. Maryland Water Supply and Demand Study, Part |, Vol. 5.
Maryland State Planning Department.

Overbeck, R.M. and Slaughter, T.H., 1985. The Water Resources of Cecil, Kent, and Queen Anne
Counties, Maryland Geological Survey, Bull. 21.

A.W. Sandstorm and others, 1967. The Availability of Ground Water from the Potomac
Formation in the Chesapeake and Delaware Canal Area, Delaware. Water Resources Center,
University of Delaware.

Maryland Geological Survey, 1968. Geologic Map of Maryland.

Maryland State Planning Department, Publication No. 152, 1969. Ground Water Aquifers and
Minerals Commodities of Maryland.

Maryland Department of Natural Resources, Water Resources Administration. Water Supply
Resources Planning Concept Document, Northeastern Cecil County, 1986.

72



APPENDIX B

TABLES

73



Cecil County 2018 Master Water & Sewer Plan
Appendix B - Table of Contents

Key for Acronyms, Abbreviations, and Symbols in Tables and Text

Table 1 Population Projections

Table 2 Land in County

Table 3 Projected Water Supply Demands and Planned Capacity

Table 4 Inventory of Existing Community System Wells

Table 5 Inventory of Existing Raw Water Impounded Supplies

Table 6 Inventory of Existing Water Treatment Facilities

Table 7 Inventory of Water Problem Areas

Table 8 Immediate, 5 and 10 Year Priorities for Water Development
Tahie 9 Projected Sewerage Demands and Planned Capacity

Table 10 Inventory of Existing Sewage Treatment Plants

Table 10A Inventory of Select Single Lot Large Flow Sewerage Systems
Table 11 Inventory of Sewage Problem Areas

Table 12 Water Quality Problems due to Storm Drainage Qutfalls and Non-Point Sources
Table 13 Immediate, 5 and 10 Year Priorities for Sewerage Development
Table13A Marinas

Table 14 Water and Sewerage Map Symbols

Table 15 Flow Data - Wastewater Treatment Plants

Table 15A Sewer Pump Stations and Force Mains



KEY FOR ACRONYMS, ABBREVIATIONS, AND SYMBOLS IN TABLES AND TEXT

ASR
BNR/ENR
coag
COMAR
char

cl

CWA
DePSC
DNREC
DNR-WRA
DRBC
ENR

fil

GAP

gpd

ion

MDE
MDP
MdPSC
mgd
MHS
NERAWWTP

NPDES

Aquifer storage and recovery

Biological Nutrient Removal /Enhanced Nutrient Removal
Coagulation

Code of Maryland regulations

Activated charcoal treatment

Chlorination (disinfection)

Chester Water Authority

Delaware Public Service Commission

Delaware Department of Natural Resources and Environmental Control
Maryland Department of Natural Resources Water Resources Administration
Delaware River Basin Commission

Enhanced nutrient reduction

Filtration

Groundwater Appropriation and Use Permit

Gallons per day

lon exchange softening

Maryland Department of the Environment

Maryland Department of Planning

Maryland Public Service Commission

Million gallons per day

Mobile homes

Northeast River Advanced Wastewater Treatment Plant

National Pollutant Discharge Elimination System
75



ph
PDR
PFA

PWA

SBR
SEC
sed
SRBC
TAZ
TN

TP

uv
WCMP
WCPFA
WTP

WWTP

PH adjustment

Preliminary Design Report

Priority Funding Area

Public Works Agreement

Season

Sequencing Batch Reactor

Federal Securities and Exchange Commission
Sedimentation

Susquehanna River Basin Commission
Transportation Analysis Zone

Total nitrogen allocation

Total phosphorus

Ultraviolet light treatment

Water Supply Capacity Management Plan
Water Conservation Plumbing Fixtures Act
Water Treatment Plant

Wastewater Treatment Plant

Maximum from water appropriations permit

76



Table 1 - 2018 Master Water & Sewer Plan - Population Projections

2010 (census)

2016 (estimate)

2020

2025

2030

2035

2040

2045

Cecil County (entirety)

101,108

102,603

104.600

111.600

119,550

127.200

135.450

142,550

Notes

1) Cecil County (entirety) projections for the years 2020 through 2045 are taken from August 2017 projections by the Maryland Dept. of Planning.

For details please see: http://www.mdp.state.md.us/msdc/S3_Projection.shtml

2) The 2016 population estimate is derived from US Census Bureau data released on May 25, 2017 and available on MDP's website at:
http://www.mdp.state.md.us/msdc/Pop estimate/Estimates/popest md.shtml

2016 Average % Average % Average %
Population change 2020 est. change 2030 est. change 2040 est.
[Region Estimate TAZs (2010-2020) | Population |(2020-2030)| Population | (2030-2040) | Population
Town of Cecilton parts of 950, 960, 970,
(water & sewer) 675 and 980 12.88% 762 13.46% 864 10.90% 959
Town of Chesapeake City parts of 900, 910, 920,
(water & sewer) 700 930, and 940 5.19% 736 15.24% 849 10.95% 941
All of 400, 410, 420,
430, and 480. Parts
of 465, 470, 475, 490,
‘Town of Elkton 495, 500, 510, 511,
(water & sewer) 15,744 513, 515, 519, & 520 16.59% 18,356 17.16% 21,506 11.19% 23,912
Parts of 540, 545,
Town of North East 550, 551, 552, and
(water only, see Note #6) 3.650 5563 26.08% 4,602 26.91% 5,840 17.67% 6,872
Town of Charlestown
(water only) 1,196 Parts of 565 & 5§70 5.37% 1,260 25.62% 1,683 16.50% 1,844
Town of Rising Sun
(water & sewer) 2,799 Parts of 770 & 780 10.55% 3.094 16.15% 3,594 18.89% 4,273
Town of Perryville Parts of 695, 700,
(water & sewer) 4,419 705, & 720 18.48% 5,236 17.03% 6,127 7.36% 6,578




Town of Port Deposit Parts of 720, 730, and

(water & sewer) 767 740 7.60% 825 26.67% 1,045 9.92% 1,149
Parts of 585, 590,

Cherry Hili (sewer only) 648 591, and 630 12.10% 726 10.86% 805 9.71% 883

Harborview (sewer only) 329 Part of 940 -2.20% 322 4.13% 335 3.67% 347

Meadowview (sewer only)

(includes Highlands as of Parts of 503, 505,

2015) 2,946 600, and 610 7.88% 3,178 12.44% 3,574 9.94% 3,929

Parts of 535, 540,
543, 545, 551, 552,

North East River Adv. 553, 555, 560, 565,
WWTP (sewer only) 13,430 570, & 680 33.29% 17,901 25.89% 22,535 16.65% 26,288
Notes:

1) The 2016 population estimates for the eight incorported towns are derived from US Census Bureau data released on May 25, 2017 and available
on MDP's website at: http://www.mdp.state.md.us/msdc/Pop_estimate/Estimates/popest_md.shtml

2) The following methodology was used to determine the estimated population for the eight incorporated towns:
a) The Transportation Analysis Zones (TAZ) within the service areas were identified;
b) The percentage population change for each TAZ was derived from the Wilmapco source data;
c) For service areas having more than one TAZ, the average percentage population change was determined,;
d) The previous year's population was then adjusted using the average percentage population change.

3) The current population for Meadowview (1,091 accounts), Cherry Hill (240 accounts), Harborview (122 accounts), and the NERA WWTP (4,974
accounts) represent the number of customer accounts (based on billing data) multiplied by the average household size (2.70 persons) from the 2010
US Census.

4} The same methodoiogy used to estimate population for the incorporated towns was also used for the four sanitary sewer service areas.

5) Data source = Wilmapco population projections by TAZ dated May 11, 2017.

6) The Town of North East projections contained within this table pertain solely to the incorporated town boundary.

7) The May 11, 2017 Wilmapco population projections do not go beyond the year 2040. As such, the town and sewer service area projections

that rely on population projections by TAZ also stop at the year 2040. To estimate population for these areas using the County wide average
change projected for 2040-2045 would do a disservice, as it would ignore unique population drivers in these smaller areas.



Table 2 - Land in County

Cecil County's total acreage is approximately 223,700 acres

Breakdown of Total Acreage by Land Use Categories from the Comprehensive Plan

Total % of

Land Use Category Acreage total
Employment Mixed Use 795 0.36
Residential Mixed Use 655 0.29
Low Density Growth Area 15,125 6.76
Medium Density Growth Area 12,281 5.49
Medium High Density Growth Area 3,310 1.48
High Density Growth Area 4,084 1.83
Employment 5,659 2.53
Mineral Extraction District 8,442 3.77
Rural Conservation District 95,819 42.83
Resource Protection District 63,469 28.37
Villages 1,641 0.73
Incorporated Town 12,423 5.55

source: Table 3.5, 2010 Cecil County Comprehensive Plan

Note: Due to annexations, the Incorporated Towns total 12,971 acres as of April 2018

Breakdown of Total Acreage by Zoning Districts

Total

Acreage
per 2011 % of
Land Use Category calcs total
BG (Business General) 1,420.52| 0.64
Bl (Business Intensive) 312.77| 0.14
BL (Business Local) 141.39| 0.06
EMU (Employment Mixed Use) 576.72| 0.26
LDR (Low Density Residential) 14,762.91| 6.60
M1 (Light Industrial) 1,819.74| 0.81
M2 (Heavy Industrial) 3,902.92( 1.74
MB (Maritime Business) 365.86 0.16
MEA (Mineral Extraction A) 5,496.17| 2.46
MH (Manufactured Home) 2,272,671 1.02
NAR (Northern Agricultural Residential) 64,035.58| 28.63
OS (Open Space) 17,444.68| 7.80
RM (High Density Residential) 3,712.42| 1.66
RMU (Residential Mixed Use) 418.93 0.19
RR (Rural Residential) 19,871.90| 8.88




SAR (Southern Agricultural Residential) 53,839.88| 24.07
ST (Suburban Transition Residential) 10,476.01| 4.68
UR (Urbanized Residential) 2,057.61| 0.92
VR (Village Residential) 653.16f 0.29
Incorporated Towns 12,971.00] 5.80
Open Water 7,150.16] 3.20




Table 3 - Projected Water Supply Demands and Planned Capacity

Municipally-Owned Community Water Supply Systems

2017 2020
) Population| ADF | Capacity |Population| ADF |Planned Capacity
System ID Name Plant Name Served (MGD) | (MGD) Served | (MGD) (MGD)